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Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power Reporting only PASS -
§2.1049 Occupied Bandwidth and
3.2 Reporting only PASS -
§90.209 26dB Bandwidth
§2.1051 Emission masks —
3.3 < 50+10logo(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —
3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions
Under limit
§2.1053 Field Strength of Spurious
3.5 < 43+10log1o(P[Watts]) PASS 34.29 dB at
§90.691 Radiation
1628.000 MHz
§2.1055 Frequency Stability for
3.6 <2.5ppm PASS -
§90.213 Temperature & Voltage
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1.2

1.3

General Description

Applicant

VERTU Corporation Limited

Beacon Hill Road, Church Crookham, Hampshire GU52 8DY, United Kingdom.

Manufacturer

VERTU Corporation Limited

Beacon Hill Road, Church Crookham, Hampshire GU52 8DY, United Kingdom.

Feature of Equipment Under Test

Product Feature

GSM 4 Band/CDMA/EVDO 2 Band/TD-SCDMA 2

Equipment Band/UMTS 5 Band/HSUPA/HSDPA/LTE 21
Band/WLAN/BT/NFC mobile phone

Brand Name VERTU

Model Name CONSTELLATION X

Type Name VM-08

FCCID P7QVM-08

GSM Operating Band(s)

GSM 850/900/1800/1900MHz

WCDMA Operating Band(s)

FDD Band I /11 / IV /V /VIII

CDMA Operating Band(s)

CDMA2000 BC0/BC1

LTE Operating Band(s)

FDD Band 1/2/3/4/5/7/8/12/13/17/19/20/25/26/28/29/30
TDD Band 38/39/40/41

GPRS / EGPRS Multi Slot Class

GPRS Class 33, EGPRS Class 33

Wi-Fi Specification

2.4GHz 802.11b/g/n HT20
5GHz 802.11a/n HT20/HT40
5GHz 802.11ac VHT20/VHT40/VHT80

Bluetooth Version

Bluetooth v3.0 + EDR / Bluetooth v4.0 LE/ Bluetooth v4.2 LE

NFC Type A, B, FV

IMEI Code Con_du_cted: 004402550120756/004402550120764
Radiation: 004402550120533/004402550120541

HW Version PIO2

SW Version 6.0.1_1.434.0.070

EUT Stage Identical Prototype

Remark: 1. The above EUT's information was declared by manufacturer. Please refer to the
specifications or user's manual for more detailed description.
2. Manufacturer's declaration LTE band 40 disabled by software.
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1.4 Product Specification of Equipment Under Test

Product Specification subjective to this standard
Tx Frequency LTE Band 26 : 814.7 ~ 823.3 MHz
Rx Frequency LTE Band 26 : 859.7 ~ 868.3 MHz
Bandwidth 1.4MHz / 3MHz / 5MHz / 10MHz / 15MHz
Maximum Output Power to Antenna |23.53 dBm
Antenna Type PIFA Antenna
Type of Modulation QPSK/ 16QAM

Remark: This test report recorded only product characteristics and test results of PCS Licensed
Transmitter Held to Ear (PCE).
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1.5 Specification of Accessory

1.6

Specification of Accessory

Brand Name

VERTU [Model Name |AC-32V

AC Adapt
apter Power Rating __ |I/P: 100-240Vac, 450mA, O/P: 5Vdc, 2000mA
Battery Brand Name VERTU [Model Name [VBL-04
Power Rating 3.82Vdc, 3200mAh
B N VERT Model N VC-02
USB Cable .rand _ame U . . ‘ ode . ame | C-0
Signal Line Type |1.20m shielded cable, without ferrite core
Brand Name VERTU [Model Name |WH5-V
Earphone 1 - - ; ; -
Signal Line Type |1.20m Unshielded cable, without ferrite core
Brand Name VERTU [Model Name |HP-1V
Earphone 2 ; - ; : .
Signal Line Type [1.57m Unshielded cable, without ferrite core
Brand Name VERTU [Model Name |HP-1V
Earphone 3

Signal Line Type

1.55m Unshielded cable, without ferrite core

Wireless Charger |[Brand Name VERTU [Model Name [AC-35V
Pad Power Rating I/P: 5Vac, 1800mA
Brand Name VERTU |[Model Name [DC-30V

Car Charger

Power Rating

I/P: 12/24Vdc, 1.35A MAX, O/P: 5.15Vdc, 2.1AMAX

Bluetooth Travel |Brand Name VERTU [Model Name |SP-1V
Speaker Power Rating I/P: 5Vdc, 2Ah
Portable Battery |Brand Name VERTU [Model Name [DC-10V

Charger

Power Rating

I/P: 5Vdc, 2A, O/P: 5Vdc, 1.5/2.1A

Modification of EUT

No modifications are made to the EUT during all test items.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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1.7 Maximum Frequency Tolerance, Emission Designator and
Conducted Power

Frequency Maximum
FCC Rule System EYpeiot BW Tolerance Emission Conducted
Modulation (opm) Designator power(W)

Part 90S LTE Band 26 QPSK 1.4 MHz - 1M10G7D 0.2234

Part 90S LTE Band 26 16QAM 1.4 MHz - 1MO9W7D | 0.1862

Part 90S LTE Band 26 QPSK 3 MHz - 2M73G7D 0.2254

Part 90S LTE Band 26 16QAM 3 MHz - 2M72W7D | 0.1897

Part 90S LTE Band 26 QPSK 5 MHz - 4M51G7D 0.2228

Part 90S LTE Band 26 16QAM 5 MHz - AM49W7D | 0.1862

Part 90S LTE Band 26 QPSK 10 MHz 0.0062 ppm | 9M03G7D 0.2208

Part 90S LTE Band 26 16QAM 10 MHz - 9MO5W7D | 0.1879

Part 90S LTE Band 26 QPSK 15 MHz - 13M3G7D 0.2123

Part 90S LTE Band 26 16QAM 15 MHz - 13M5W7D | 0.1766

1.8 Testing Site

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China

Test Site Location TEL: +86-0512-5790-0158

FAX: +86-0512-5790-0958
Sporton Site No.

THO1-KS 03CHO02-KS

FCC Registration No.
418269

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.9 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

’ FCC 47 CFR Part 2, 90

+  ANSI/TIA/EIA-603-D-2010

¢ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

¢ Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
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Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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Test Configuration of Equipment Under Test
Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious

emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT

is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 10th harmonic.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 | 20 QPSK | 16QAM Half | Full L M H
Max. Output Power 26 v \% v v v - v v v v v v v
26dB and 99%
) 26 v v v \% v - v v v v v v
Bandwidth
Emission masks
L. 26 v v v \% v - v v v v \%
In-band emissions
Emission masks —
Out of band 26 v \ \' v \ - v v v v v
emissions
F
requ.e.ncy 26 v . v v v
Stability
Radiated Spurious
L. 26 v v v v - v v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Note 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz.

ERP over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial
frequency spectrum which falls within part 22 also complies.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna

EUT (([[i)

EUT(Earphone)

i———

LTE Base Station

2.3 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord
1. [System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply [GWINSTEK [GPS-3030D N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between RF conducted
output port and spectrum analyzer. With the offset compensation, the spectrum analyzer reading level

will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable Ioss.

The following shows an offset computation example with RF cable loss 4.5dB.

Example :
Offset(dB) = RF cable loss(dB).
= 4.5 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
o Frequency 821.5 - -
Channel - 26740 -
10 Frequency - 819 -
Channel 26715 26740 26765
> Frequency 816.5 819 821.5
Channel 26705 26740 26775
3 Frequency 815.5 819 822.5
Channel 26697 26740 26783
14 Frequency 814.7 819 823.3
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

3.1.4 Test Setup

a EUT

System Simulator

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1.  The EUT was connected to spectrum analyzer and system simulator via a power divider.
2.  The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.2.4 Test Setup

=

Power Divider

System Simulator -

EUT
(oY
Spectrum Analyzer
3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth
Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁ.ﬂ decibels or 50 + 10

Logm(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLogw(F’) decibels or 80 decibels,

whichever Is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1.  The EUT was connected to spectrum analyzer and base station via power divider.

The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Divider

System Simulator - :}

EUT
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10™ harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

—_

The EUT was connected to spectrum analyzer and system simulator via a power divider.

N

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.

The path loss was compensated to the results for each measurement.

The middle channel for the highest RF power within the transmitting frequency was measured.

4. The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. The limitline is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 217 of 23
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 17, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : PTQVM-08 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAR. FCC RF TeSt Report Report No. : FW672003

3.44 Test Setup

Power Divider

System Simulator - D

EUT
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
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3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-D-2010. The power of any emission FCC Part 90.691 on any frequency removed from the
assigned frequency by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43+10log,o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.
3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
3.5.3 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2.  The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm)=EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.5.4 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o OC.-
.

Spectrum Analyzer | Receiver

System Simulator

For radiated test above 1GHz

Ant. feed
1~4m

Metal Full Soldered Ground Plane

.
=

Spectrum Analyzer / Receiver

System Simulator

3.5.5 Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1.  The EUT was placed in a temperature chamber at 20+5° C and connected with the base
station.

2.  The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

=

System Simulator

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.

EUT

Thermal Chamber

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX: 86-0512-5790-0958

FCC ID : PTQVM-08

Page Number 1 22 of 23
Report Issued Date : Feb. 17, 2017
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

4 List of Measuring Equipment

. o Calibration
Instrument | Manufacturer [ Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spect . ~ Conducted
pectrum R&S FSV40 101040 10Hz~40GHz  |Aug. 09, 2016| D3¢ 09, 2016~ 0g pgq7| Conducte
Analyzer Dec. 10, 2016 (THO1-KS)
Thermal TenBilion | TTC-B3S | TBN-060502 | -40~+150°C  |Oct 13,2016 | D8C 09: 20161 oy 45 5gq7| Conducted
Chamber Dec. 10, 2016 (THO1-KS)
EXA Spectrum 10Hz~44GHz, Radiation
Keysight N9010A | MY55150208 Apr. 22, 2016 | Dec. 14, 2016 | Apr. 21, 2017
Analyzer eysig MAX 30dB Pr ee Pr (03CH02-KS)
Bilog Antenna TeseQ CBL6112D | 37879 30MHz~2GHz  |Aug. 20, 2016| Dec. 14, 2016 |Aug. 19, 2017| 2diation
9 9<% g 9% (03CH02-KS)
Double Ridge ) Radiation
ETS-Lindgren 3117 75957 1GHz~18GHz | Oct. 22, 2016| Dec. 14, 2016 |Oct. 21, 2017
Horn Antenna (03CHO02-KS)
- 1kHz~1000MHz / Radiation
Amplifier com-power PA-103A 161069 Apr. 22,2016 | Dec. 14, 2016 |Apr. 21, 2017
32dB (03CH02-KS)
= . 1~26.5GHz Gain Radiation
Amplifier Agilent 8449B | 3008A02384 Oct. 13, 2016 | Dec. 14, 2016 |Oct. 12, 2017
30dB (03CH02-KS)
AC Power Radiation
ch 61601 |616010002473 N/A NCR Dec. 14, 2016 NCR
Source roma ee (03CH02-KS)
Radiati
Turn Table MF MF7802 N/A 0~360 degree NCR | Dec.14,2016 | NOR | 32H'§ 2'328)
Radiation
Antenna Mast MF MF7802 N/A 1 m~4m NCR Dec. 14, 2016 NCR
(03CH02-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 51 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 4.5dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
15 1 0 23.23
15 1 37 23.27
15 1 74 23.04
15 36 0 QPSK 22.34
15 36 20 22.45
15 36 39 22.27
15 75 0 22.26
15 1 0 22.42 - '
15 1 37 22.47
15 1 74 22.28
15 36 0 16-QAM 21.26
15 36 20 21.40
15 36 39 21.26
15 75 0 21.22
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
10 1 0 23.44
10 1 25 23.37
10 1 49 23.29
10 25 0 QPSK 22.46
10 25 12 22.54
10 25 25 22.53
10 50 0 22.47
10 1 0 . 22.74 _
10 1 25 22.60
10 1 49 22.51
10 25 0 16-QAM 21.44
10 25 12 21.52
10 25 25 21.53
10 50 0 21.47
5 1 0 23.40 23.48 23.46
5 1 12 23.34 23.46 23.42
5 1 24 23.39 23.41 23.44
5 12 0 QPSK 22.47 22.46 22.55
5 12 7 22.54 22.51 22.49
5 12 13 22.45 22.52 22.47
5 25 0 22.39 22.48 22.45
5 1 0 22.64 22.70 22.70
5 1 12 22.59 22.69 22.68
5 1 24 22.59 22.61 22.66
5 12 0 16-QAM 21.50 21.49 21.55
5 12 7 21.55 21.54 21.49
5 12 13 21.47 21.54 21.49
5 25 0 21.40 21.48 21.47
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
3 1 0 23.50 23.53 23.50
3 1 8 23.38 23.51 23.46
3 1 14 23.32 23.39 23.40
3 8 0 QPSK 22.47 22.45 22.43
3 8 4 22.50 22.53 22.47
3 8 7 22.49 22.51 22.47
3 15 0 22.44 22.48 22.43
3 1 0 22.72 22.78 22.72
3 1 8 22.59 22.69 22.67
3 1 14 22.52 22.64 22.51
3 8 0 16-QAM 21.50 21.54 21.49
3 8 4 21.58 21.61 21.56
3 8 7 21.55 21.55 21.48
3 15 0 21.50 21.51 21.49
1.4 1 0 23.45 23.47 23.49
1.4 1 3 23.41 23.35 23.43
1.4 1 5 23.35 23.37 23.39
1.4 3 0 QPSK 23.36 23.43 23.43
1.4 3 1 23.29 23.46 23.47
1.4 3 3 23.41 23.46 23.48
1.4 6 0 22.39 22.45 22.41
1.4 1 0 22.63 22.62 22.70
1.4 1 3 22.59 22.60 22.62
1.4 1 5 22.59 22.58 22.63
1.4 3 0 16-QAM 22.40 22.43 22.42
1.4 3 1 22.46 22.48 22.46
1.4 3 3 22.45 22.49 22.48
1.4 6 0 21.51 21.52 21.51
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM QPSK 16QAM
Lowest CH 1.234 | 1.231 | 3.045 | 3.009 | 4.855 | 4.895 - - 14.236 | 14.386 - -
Middle CH 1.222 | 1.236 | 3.015 | 3.033 | 4.865 | 4.925 | 9.99 9.91 - - - -
Highest CH 1.225 | 1.228 | 3.039 | 3.075 | 4.935 | 4.855 - - - - - -
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LTE Band 26

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

= =
|'+% | ) |+ |
Ref Level 24,50 dBm  OFfsel +.50 dF w RBW 30 bH: Ref Level 24,50 dBm  OFfsel +.50 dF w RBW 30 bH:
o ant W6 BWT 632 s VOW 100 KHr  Mode Auto FET e At W6 BWT 632 s VOW 100 KHr  Mode Auto FET
SGL Count 1004100 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
o ML) i ML)
RN g P 5, e A ol
. B e P, . P AP o
i ] 1.2 i i | 1.2
1 ’ Q factar '-._I 1 ] Q factar |
o'l ¥ !
~10de |f L 1948 \\'
/ / 4
-2 dF \ -2 dF . L
e WL A e ) . =
oy 0 iy TS
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 814.7 MHz EEﬂn 2.8 MHz CF 814.7 MHz EEﬂn 2.8 MHz
Marker | Marker |
| _Type | mer | Tec | Hevalue | | Funetion Result | | _Type | mer | Tec | Hevalue | | Funetion Result |
M1 [ 1 14,7783 1.2336 MHz M1 | B4 6105 MHz 1.2308 MHz
T1 1 26.00 di T1 1 B14.0B40 MHz 26.00 dB
| 1 15,3154 MHz 660.5 T2 1 15,3154 MHz 1 6618 ||
i i
. y ST o [ B 2 1111111
Do 10 CECS096 010742 e 10 DEC 06 010800
=) =3
E |'+% | |+ |
Ref Level 24,50 dBm  OFfsel +.50 dF w RBW 30 bH: Ref Level 24,50 dBm  OFfsel +.50 dF w RBW 30 bH:
o ant W6 BWT 632 s VOW 100 KHr  Mode Auto FET e At W6 BWT 632 s VOW 100 KHr  Mode Auto FET
SGL Count 1004100 SGL Count 1004100
sy sy
i T ML) i ML)
1 - . . -
- L e AR, e A e AT T o P
i Bw 'l 1 Bw Y 1.2as4n0000
o { 1 factir t o ; 1 factir \,I B62.2|
14 f L
1048 F & 1948 I :
! \ | I
-2 i T -2 f T
e e ~J N
B e et - = L
P o
-4
-5a -5a
0 0
70 di 70 di
CF 8145.0 MHz 1001 EB EEﬂn 2.8 MHz CF 8145.0 MHz 1001 EB EEﬂn 2.8 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
M1 [ 1 E18.3294 MHz 15.60 dBm B down | 12204 Wi M1 [ 1 E15.6537 MHz 15.04 ndB. divwn | 17364 Wbz
T1 1 B1B,3902 MHz 10.48 dam ndé 26.00 di T1 1 B1B.3874 MHz -10.80 dam ndé 26.00 dB
T2 1 19,6136 MHz 10,60 dm 0 factor a6a.e || T2 1 19,6238 MHz 1111 dm 0 factor 662.2 ||

Do 10 DEC 2096 010733

B ; T %

Cate: 10 CEC 2076 01:08.30

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

. =
Ref Level 24,50 dBm  OFfsel +.50 dF w RBW 30 bH: Ref Level 24,50 dBm  OFfsel +.50 dF w RBW 30 bH:
o At W6 BWT 632 s VOW 100 KHr  Mode Auto FET b At W6 BWT 632 s VOW 100 KHr  Mode Auto FET
SGL Count 1004100 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
i TN i ML)
Al i
W W ! Hw \ 1.22R000000
o ] 0 factar o ; 0 factar b 0.6
¥ I
-39 e “ 1048 ¥
F /
e = = 3 - = e
E . =
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 823.3 MHz 1001 EB EEﬂn 2.8 MHz CF 823.3 MHz 1001 EB EEﬂn 2.8 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
M1 | <4 15.63 Am nde down | 1.2252 M M1 | B23.4483 MHz 15.24 dam nde down | 1,278 Mz
T1 1 = -10.04 tBm s 26.00 di T1 1 22,0002 MHz .79 cam s 26.00 di
T2 1 £23,3182 MHz 10.54 dim 0 factor 6721 T2 1 £23,9182 MHz 10.19 dBm 0 factor 570.6 ||

Do 10 DEC 2006 010754

Cte: 10 CEC 2096 01:068.16
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LTE Band 26

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

(@] : =
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
e AL 008 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt 008 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
H. 1Pk Max H. 1Pk Max
o ML) i ML)
e e S R T s AL PR T
0 i i 0 7 |
0 I 0 factor 0 g 0 factor \ 2711
14 I' ¥4
10 7 1048 ¥ +
i L | \
| 4 f |
= —~ = e 5 YRy
L L I L e o1, SRS
. =
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 8155 MHz 1001 EB EEﬂn 6.0 MHZ CF 8155 MHz 1001 EB EEﬂn 6.0 MHZ
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | | vevalwe | Function | Funetion Result
M1 | <% ] 5.05 da nde down | 3.045 Mz M1 | 15.19 dim nde down | 3
T1 1 3,69 cam ndé 26,00 di T1 1 ~3.65 cam ndé
T2 1 9.72 s 0 factor 2678 || T2 1 967 dEm 0 factor
e 10 CEC 2016 01.08:27 e 10 DECI0E 0141:14
!.r.l::; rl'-l::i-
E |'+% | |+ |
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
e AL 008 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt E EWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
OuErs OuErs
o ML) i ML)
" |l.' \ " ”, J.03INHRN00 Meiz)
0 1 factir | i / 1 factir \ 70|
L 3 \
BT - T SLE: £ \.
! | ! \
= T -2 . :
ot e i T B s e ' e PPN
-4 40
-5a -5a
& 0
70 di 70 di
CF 8145.0 MHz 1001 EB EEﬂn 6.0 MHZ CF 8145.0 MHz 1001 EB EEﬂn 6.0 MHZ
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
M1 [ 1 E20.2527 MHz 1554 oA B down | 3015 M M1 | B19.553 MHz 74 dBm ndB. divwn | F.033 M
T1 1 B17.4955 Iz = 35 ndé 26.00 di T1 1 B17.4T75 MHz Bm ndé 26.00 dé
T2 1 20,5105 MHz 4.72 dm 0 factor 2721 T2 1 20,5105 MHz 3,13 dm 0 factor 270.3

Do 10 DEC 2096 0108048

Cate: 10 CEC 206 019054

(71111

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

&
af Lavel 24,50 dém  Offsat 4,50 dB e RBW 100 kHz Lavel 24.50 dBm  Offsat 4,50 dB e RBW 100 kHz
o At WG BWT 19 s e VBW S00KH:  Made auto FET o At WoE SWT 19 ps @ VBW S0 kM Made suto FFT
561 Count 1004100 561 Count 1004100
@ 1Pk M @ 1Pk M
20 20
o B e i PN ey ol N =
o4 o di /
10 10 7 \
0 déim 0 L \
10 B 4 -39 B )
i 20 di |
o L e, ey [ e
-3 diF ]
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 822.5 MHz 1001 EB EEﬂn 6.0 MHZ CF 822.5 MHz 1001 EB EEﬂn 6.0 MHZ
Marker | Marker |
| _Type | mer | Tec | X-value L tovab | Function | Funetion Result | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result |
M [ 1 E23.0395 MHz 17.13 o B down | 3.073 Mk M [ 1 E22.0744 MHz 15.67 dam ndB. divwn | 30749 M
T1 1 E20.9E35 MHz -8.%4 dam ndé 26.00 di T1 1 E20.9655 MHz -10.27 dam s 26.00 dé
T2 1 £24,0225 MHz 4.78 dm 0 factor 270.8 || T2 1 E24,0405 MHz 10.24 dAim 0 factor

Do 10 DEC 2096 01.00:08

Cte: 10 CEC 206 0190032
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LTE Band 26

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

Do 10 DEC 2096 00 68:57

[ [
|'+% | ) |+ |
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
e AL 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 1004100 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
o MIEa] 2o d M
v {
e i e o ) S o 3
10 1 i > |
i I| 1 factir s |I 1 factir ER7.0)
.I: Ty
~10de 3 10 dB f
f\ / 1
it LV G e ¥
At - -3 o
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 816.5 MHz 1001 EB E an 100 MHz CF 816.5 MHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
M1 1 1 B17.7- 15,63 dam B down | 455 M M1 | 7 14.49 A ndB. divwn | 4355 M
T1 1 -10.31 dam ndé 26.00 di T1 1 1 s 26.00 di
T2 1 10.33 0 factor 168.4 | T2 1 318 558 MHz 0 factor 1670 |
ST o 1111111

Ot 10 CEC 2096 010252

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz /| 16QAM

: = =
et Lavel 24,50 d6m  Ofsal +.50 db e RBW 100 K et Lavel 24,50 d6m  Ofsal +.50 db e RBW 100 K
e AL 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 1004100 SGL Count 1004100
sy sy
= ML o ML
i “ b o
o L AP e TR e g o 45 LRt i
T B \ i B i § ahnnnnon
0 | Q factar I'| -4 o { Q factar | §R6.0}
/ i
1048 ¥ 10 B 7
i Y
-2 L T - IE T
) AL = \
s L = | =
s -3
* ™! £, e T
-4 40
-5a -5a
0 0
70 di 70 di
CF 8145.0 MHz 1001 EB E an 100 MHz CF 8145.0 MHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
M1 | 1 B19,25 MHz nde down | 4.865 MHz M1 | A17.352 MHz 14:39 dBm nde down | 4925 MHz
T1 1 214592 MHz im ndé 26.00 dB T1 1 2184 562 MHz -11.31 dam ndé 26.00 dB
T2 1 821,458 MHz Bm 0 factor 1694 || T2 1 821 408 MHz 1174 dm 0 factor 1660 ||

CHLTIIE W

Do 10 DEC 2096 01.00:97

Cate: 10 CEC 2096 010231

Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

CHLTIIE W

Do 10 DEC 2096 01.00:39

, (&
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
e AL 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 1004100 = ound 1
H. 1Pk Max H. 1Pk Max
o ML) i ML)
ot R ¥ . o, .
10 iy e 10 o
| B S
\ /
3 II’ 0 factar \ = 0 factar
= e
10°dR T 7 10°dR v
il / b
-2 e 1 -2 e ; "
L Pt
" il ol T il e
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 821.5 MHz 1001 EB E an 100 MHz CF 821.5 MHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
Ml | 1 320241 MHz 1462 cam ndE down | 4935 MR Ml | 1 621,15 MHz 14.43 cam . down | 4856 MH
T1 1 219.052 MHz -11.59 cam ndé 26.00 di T1 1 218,062 MHz -11.16 cBm s 26,00 dt
T2 1 823 998 MHz 11.30 dm 0 factor 1662 || T2 1 823518 MHz 11.23 dm 0 factor 16a.1 ||

Cate: 10 CEC 2096 010001
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GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

LTE Band 26

Middle Channel / 10MHz /| QPSK

Middle Channel / 10MHz / 16QAM

T |".E‘ rum |ﬂ3|
et Lavel 24,50 d6m  Ofsal +.50 db e RBW 00 K et Lavel 24,50 d6m  Ofsal +.50 db e RBW 00 K
po ant M SWT 126 s @ VAW 1L MMz Mode Auto FFT f ALt M SWT 126 s @ VAW 1L MMz Mode Auto FFT
SGL Count 1004100 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
i i Mil1]
s T a8y : s _— &
- d S of il el i | 2600 dE)
" f aw g I ! 0910000000 MHz|
= Q tactor | az.1 = ! Q tactor \I L
s 15 of
1048 T ‘,I 10 '.I §
| \ I |
-2 T T -2 dF 1 T
. III Pl |
0 T o o v — 30 ks = .
740 TP iy i v owe——
40 -44
-5a -5a
-60 -60
70 di 70 di
CF 8145.0 MHz 1001 EB E an 200 MHz CF 8145.0 MHz 1001 EB E an 200 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalus | vevalwe | Function | Funetion Result |
My | 1 719,850 MHZ 15.50 dam . down | 53 M My | 822.437 MHZ =0 ndE down | 301 Mz
T1 1 214.025 MHz -39.17 dam s 26.00 dB T1 1 214.005 MHz -10.75 dam ndé 26.00 dB
T2 1 824.015 MHz 9,51 dEm 0 factor 2.1 T2 1 823515 MHz 10.75 dm 0 factor B30 ||
i i
. y ST o B 2 i -
e 10 CECS016 010428 e 10 DECE096 010402
3 = : =
et Lavel 24,50 d6m  Ofsal +.50 db e RBW 00 K et Lavel 24,50 d6m  Ofsal +.50 db e RBW 00 K
po ant M SWT 126 s @ VAW 1L MMz Mode Auto FFT f ALt E SWT 126 ps @ VBW L MH:  Mode Auto FRT
SGL Count 1004100 SGL Count 1004100
OuErs OuErs
= ML o M
e L i i e R, .
10 T e | 10 7
o | 0 factar | o II
]
Th x _ ¥ .'l
1048 ;- -39 .48 ! ¥
{ | |
-2 e - -2 e t
. ! ] |
2 e ¥ M Bl e s = —
e
-5a -5a
0 0
70 di 70 di
CF 821.5 MHz 1001 EB E an .0 MHz CF 821.5 MHz 1001 EB E an .0 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
My | 1 323,716 MHz 14.33 dAm ndE down | 19,23 WPz M1 | 1471 dam nde. down | 19,366 MRz
T1 1 214387 MHz -11.90 dam ndé 26.00 di T1 1 -] ndé 26,00 di
T2 1 828 603 MHz 13 60 dBm 0 factor 578 || T2 1 0 factor 5.8 ||
i i
. y ST o B 2 i -
e 10 DEC 2096 0106.08 e 10 DEC 2096 010626
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SPOATON LAB. FCC RF TeSt Report Report No. : FW672003

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM QPSK 16QAM
Lowest CH 1.1 1.09 2.72 2.72 4.5 4.49 - - 13.34 | 13.46 - -

Middle CH 1.1 1.09 | 2.73 2.71 4.49 4.49 9.03 9.05 - - - -

Highest CH 1.09 1.08 2.71 272 4.51 4.48 - - - - - -

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : A9 of A29
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 17, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : PTQVM-08 Report Template No.: BU5-FWLTE Version 1.0




GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

LTE Band 26

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

Spactrum

Ref Laval 24.50 dibm  Offset 4.50 dB « RBW 30 kHz
po ALt o SWT 632 = @ VBW 100 kM:  Mode Auto FFT

Spactrum

Ref Laval 24.50 dibm  Offset 4.50 dB « RBW 30 kHz
o Al o SWT 632 = @ VBW 100 kM:  Mode Auto FFT

Oata, 10 0EC 206 010722

SGL Count 1004100 Count 1004100
| s | IS
i M, 20 I . M)
. ¥ | | a1,
- - L - e N O Ve ) s Biene] 1 nEa L
0 dam f - 0 dam - -
104 4 A 2 ' 4
" 7 v " 7 I
/ | |
zad ! e d 1 !
ol
S s o T Py o
B s 30 R e =
— e b
-0 -0
50 d 50 d
e d e d
70 di 70 di
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
| _Type | Bef | tre | H-valus | twalue | Function | Funetion Result | _Type | Bef | tre | Hovalue | v-value | Function | Funetion Result
M1 1 B15.1332 Mz 15 45 cam | M1 1 B14.7028 Mz 14,77 oA I
T [ 1419615 MHz 378 dam ooe Bw | L.0F0300SDT MHz T [ a1 34 MHz .00 dam ooe Bw | 1088111868 MHz
T2 1 15 24545 MHz 450 dim T2 1 15 24545 MHz 9.58 ciim
" T =

i ) winme -

Oata 10 0EC 2006 01-0810

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

= =
Spectrum =) Spactrum =]
Wef Lavel 2450 dBn Offset .50 dB w RBW 30 kH: Wef Lavel 2450 dBm  Offset 4,50 0B w RBW 30 ks
po AL o SWT 632 = @ VBW 100 kM:  Mode Auto FFT fo AL o SWT 632 = @ VBW 100 kM:  Mode Auto FFT
SGL Count 1004100 SGL Count 1004100
@17 Heax @17 Heax
ot M i : RN
e i g o R o i o T s T4 [ ARSE
. WA o e % 0 e Vo o U e i
o dam - - o dam -
10l r-' i - Ir \
| i {
S 1 s S I.l 1
4 AW g 4 red T A,
ki va v S P A Ty
-0 -0
50 d 50 d
e d e d
70 di 70 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
| _Type | Bef | tre | H-walue | rwalue | Function | Funetion Result | _Type | Bef | tre | H-walue | v-value | Function | Funetion Result
M1 | B19.1622 MHz 15 G5 dBm | M1 | B18,8937 MHz 15 15 dBm i
T [ 3.3 dam ooe Bw | L.DPEE0Z4DT MHz T [ 7.6 dam ooe Bw | L.DR0RORIRL MHz
T2 1 1 9.52 ciim T2 1 7.6 cim
" T =

Oata, 10 0EC 206 010742

il : ) winme -

Oata: 10 DEC 2006 01-08:48

Highest Channel / 1.4MHz /| QPSK

Highest Channel / 1.4MHz / 16QAM

=) =]
Ref Loval 24.50 dBm  Offset 4,50 dE » RBW 30 kH: Wef Lavel 2450 dBm  Offset 4,50 0B w RBW 30 ks
po AL o SWT 632 = @ VBW 100 kM:  Mode Auto FFT fo AL o SWT 632 = @ VBW 100 kM:  Mode Auto FFT
SGL Count 1004100 SGL Count 1004100
| s | S
i I M) =0 i PRETTTEY]
L B e o B~ L e A (ST W D T R 1
0 dam 0 dam
10 1 ‘\ 10 + i
! \ { \
e d : : S /
i W - i A
. N, - . 5 et s i, n
e o 57 o
-0 -0
50 d 50 d
e d e d
70 di 70 di
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
| _Type | Bef | tre | H-value | twalue | Function | Funetion Result | _Type | Bef | tre | H-valus | v-value | Function | Funetion Result
M1 1 B23.37 15.77 dam I M1 1 E23.9433 Mz 15.17 dam I
T [ ooe Bw | L. DEZ146RS MHz T [ 5.00 dam ooe Bw | L.DBZE174E3 MHz
T2 1 T2 1 463 dim

ata, 10 0EC 2016 01-08:03

st 10 DEC 2006 01-08:35

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX: 86-0512-5790-0958

FCC ID : PTQVM-08

Page Number
Report Issued Date : Feb. 17, 2017
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0
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samanas. FCC RF Test Report

Report No. : FW672003

LTE Band 26

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

rum |‘E‘| T |u3|
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
e AL 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 1004100 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
o MR 20 d MA]
e T R 11 e
10 1 10 7
] \ f
i} | } i} L
7 T ]
~10°dB T 108 _ T
{ \ 1 L]
e ~ A\ ) e _~4 '\
= eV o s L o i T,
ST
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 8155 MHz 1001 EB EEﬂn 6.0 MHZ CF 8155 MHz 1001 EB EEﬂn 6.0 MHZ
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | _Type | mer | Tec | Hevalue 1 | Function | Funetion Result
M| 1 B16.2433 MHz 17.24 dam | [ | 1 E16, 1054 MHz m |
T1 1 a1 535 MHz 11.54 dam Occ Bw 2. 715284715 MHx T1 1 814.14535 MHz im Occ Bw 2. 715284715 MHx
T2 1 816 Ba064 MHz 1165 dm 12 1 015, B5054 MHz 9,57 dEm

CHLTIIE W

Do 10 DEC 2006 0108033

(71111

Cate: 10 CEC 206 01.91:23

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Do 10 DEC 2096 0108057

. . =
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
e AL 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
=4I 1 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
o ML) i ML)
. | T e o SO F | R RR  |
10 X 10 7 ks
A | \
/ \ /
o o/ i o T +
/ | Y
~10de i 108 1 T
{ \ \
-2 e 7 e -2 i 3
S - im i e A
30 e i 0B =
-4 40
-5a -5a
& &
70 di 70 di
CF 8145.0 MHz 1001 EB EEﬂn 6.0 MHZ CF 8145.0 MHz 1001 EB EEﬂn 6.0 MHZ
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
M1 | 1 15.63 dBm | M1 | A15-018 MHz 5 | .
T1 1 a1 =37 MHz 10.37 dam Occ Bw T1 1 817.64535 MHz Occ Bw 2. 709290707 MHz
T2 1 820, 36054 MHz 3.59 dm T2 1 820 36465 MHz |

Ote: 10 CEC 206 014108

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

CHLTIIE W

Do 10 DEC 2096 010019

. . =
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
W6 FWT 19 s VEW 200KH:  Mode Auto FET b At W6 FWT 19 s VEW 200KH:  Mode Auto FET
SGL Count 1004100
i Mi[1] - TN
751 P — P T P
10 i 10 Tty
3 L 1] + -
] 1 / \
/ \ / \
. - 1048 T .
4 -2 e
AN i e i P
= 0 i
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 822.5 MHz 1001 EB EEﬂn 6.0 MHZ CF 822.5 MHz 1001 EB EEﬂn 6.0 MHZ
Marker | Marker |
| _Type | mer | Tec | | vevalwe | Function | Funetion Result | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result
[ | 3 13.64 dam | . M1 | B23.1174 MHz 15.59 dam I
T1 1 B21.I4535 MHz 10.63 dam Occ Bw 2. 709200700 MHx T1 1 821.139368 MHz 8.77 dam Occ Bw 2. 715284715 MHx
T2 1 92385455 MHz 10.87 dm T2 1 92385455 MHz 9,44 dBim |

Cte: 10 CEC 206 011042
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FCC ID : PTQVM-08
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Report Version : Rev. 01
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samanas. FCC RF Test Report

Report No. : FW672003

LTE Band 26

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

rum |‘E‘| T |u3|
et Lavel 24,50 d6m  Ofsal +.50 db e RBW 100 K et Lavel 24,50 d6m  Ofsal +.50 db e RBW 100 K
e AL 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT = ALt 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
SGL Count 1004100 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
i Mil1] o mil1] 140 g
e . . e . B17.16900 Mz,
AR E W W T WA Pl 10Tt G N, Y O, DN oY 0 T 4485514486 MHz|
10 T 10 T
9 f 9 7 T
[ ] |
1 i
-39 e i Y 1048 + "
| ! / \
-4 40
-5a -5a
-60 -60
70 di 70 di
CF 816.5 MHz 1001 EB E an 100 MHz CF 816.5 MHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result |
M [ 1 A15.221 MHz 15.04 B | Mi | 1 1403 dam I
T1 1 a1 225 MHZ 8.75 dam Occ Bw A AGEE04408 MHT T1 1 8.53 dam Occ Bw 4. 485514488 MHz
T2 1 814.74775 MHz 3.75 dm 12 1 4,83 dm

Do 10 DEC 2096 01-00:08

(71111

Cte: 10 CEC 2096 01°03:01

Middle Channel / 5MHz /| QPSK

Middle Channel / 5MHz /| 16QAM

. =
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
Moda Auto FFT = ALt 08 SWT 19 p= @ VBW 200 kH:  Mode Auto FFT
=4I unit 100/100 SGL Count 1004100
H. 1Pk Max H. 1Pk Max
o ML) i ML)
. AT
Tl R T e Al uAEHAT P,
10 10
rr \
0 ¢ . 0 : ,
| { |
SLE 7 T 1048 A
| / \
-2l dF + T -2l 7 r
A ‘\ i |
2l Pt s -3 A - "
E o mard ™
-4 40 b
-5a -5a
& &
70 di 70 di
CF 8145.0 MHz 1001 EB E an 100 MHz CF 8145.0 MHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result |
M1 | 4 14:74 dBm | M1 | % B19,27 MHz 1967 Am |
T1 1 9.33 dam Occ Bw 4. 485514488 MHx T1 1 a1 MHz §.98 dam Occ Bw 4. 485514488 MHz
T2 1 10.35 dim T2 1 821 24775 MHz 932 dm

T ) CHLTIIE W

Do 10 DEC 2096 01.00:27

(71111

Cate: 10 CEC 206 01:02:40

Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

. . =
Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH: Ref Level 24,50 dBm  OATset #.50 dF w RBW 100 bH:
W6 FWT 19 s VEW 200KH:  Mode Auto FET b At W6 FWT 19 s VEW 200KH:  Mode Auto FET
ount 100/100 SGL Count 1004100
o ML) i ML)
10 AT A e b - et g, OB~
T
o |I 1 o : \
l'.l | \
-10:4B f ' -10:4B + v
| 1A / i
-2 1 .\ -2 4 v
Ll ! ) i L |
=Pl of e g o e
o ; P e Loy
-4 ) 40 s
-5a -5a
-60 -60
70 di 70 di
CF 821.5 MHz 1001 EB E an 100 MHz CF 821.5 MHz 1001 EB E an 100 MHz
Marker | Marker |
| _Type | mer | Tec | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | | vevalwe | Function | Funetion Result |
M1 1 20 1445 dAm | M1 | 19.60 cBm |
T1 1 9.17 dam Occ Bw 4. 505494505 MHz T1 1 .31 dam Occ Bw 4 4TEE2AATE MHT
T2 1 9.55 dm 12 1 9,53 dEm

Do 10 DEC 2096 01.00:48

(71111

Cte: 10 CEC 2096 01:01:08
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waanias. FCC RF Test Report

Report No. : FW672003

LTE Band 26
Middle Channel / 10MHz /| QPSK Middle Channel / 10MHz / 16QAM

!.r.l::; rl'-l::i-
|'+% | |+ |
Ref Level 24,50 0B OFTsel &.50 0 w RBW 300 bH: Ref Level 24,50 0B OFTsel &.50 0 w RBW 300 bH:
o ant W BWT 126 s om VEW 1 MH:  Mode Auto FET W BWT 126 s om VEW 1 MH:  Mode Auto FET
SGL Count 1004100 = Count 100/100
H. 1Pk Max
o ML) .6 i ML)
e ¥ - R S 14010 e Y
i et "l e T 2 . e | e ey e
10 7 e T A i - g ¥y ot i B v
f \ !
! 1 ) 1
0 o o T +
| T T 1
| 1 N | i
10 dB Y- -10°dB T
{ | i |
J 1 [ \
" L 4 -
N s Wy,
LR o = L 7
-4
-5a -5a
-60 -60
70 di 70 di
CF 8145.0 MHz 1001 EB E an 200 MHz CF 8145.0 MHz 1001 EB E an 200 MHz
Marker Marker
| Type | Rt | e | X-value | vevalwe | Function | Funetion Result | | _Type | mer | Tec | Hevalue | vevalwe | Function | Funetion Result |
M1 | 1 A19.401 MHz 15.64 oam | M1 | 13021 MHz 15.04 B I
T1 1 B14. 5045 MHz 10.47 dam Occ Bw 5.030569031 MHx T1 1 B14. 4845 MHz .90 dam Occ Bw 5050545051 MHz
T2 1 £23, 5355 MHz 10.87 dm | | - 1 £23 5355 MHz 1012 dm
i CHLHIIE W )i

By i CHTTIIIE e .

Cate: 10 CEC 2096 010412

LTE Band 26
Lowest Channel / 15MHz /| QPSK Lowest Channel / 15MHz / 16QAM

Do 10 CEC 2096 01.04:33

Spectrum I ‘E‘] Spactrum E‘]
Ref Laval 24,50 d6m  Ofsat 4,50 db e RBW 00 K Ref Lovel 24,50 dbm  OSet 4,50 dF w RBW 300 kH:
o ant WE BWT 126 5w VBW 1 MHI  Mode Auto FET e ALt WE BWT 126 5w VBW 1 MHI  Mode Auto FET
SGL Count 1004100 SGL Count 1084100
H. 1Pk Max H. 1Pk Max
REY ITEN 7 iy
- o . 5 T - S T o.45
0 o i V| PR B T v o . b vt g e, SR m'u 13,456
f | I
/! | |
o dam B o dam - ‘I
! ll ! 1
10 T T 10 f
T 7 T
| \ !
20 -z f T
i Ve i !
e = =0 dl L -
ik - i ]
P
50 di
-840 d -840 d
-0 dbe -0 dbe
CF 021.5 MHz i i 1001 pts Epan 30.0 MH2 CF 021.5 MHz i i 1001 pts - Span 30.0 MHZ
Markss Markss
|_Type | Rat | Trc | H-valug | ¥-valug | Function | Fungtion Result | |_Type | Rat | Trc | H-value | Y-walue | Function | Fungtion Result |
M1 1 B26.745 MHz 14.E7 dam M1 1 B25.246 MHz 1357 dam
£ BL4+,8467 MHz 341 dim e Bw | 13, 336662337 M £ B14,7B867 MHz 8.77 dim e Bw | 13 4EAEF34ET MMz
17 1 £26,1633 MHz .34 thim | 2 1 £26, 2433 MHZ .22 tAm
i T, L N

Ly

Date” 10.DEC 206 10515

Date: 10 DEC 2016 010535
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GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

Conducted Band

Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: S DEC 2018 223833

Spectrum | spectrum | |
Roflavel 2260 dbm  Offset 4.50 dB Mods Swasp Ref Level 22 60 dBm  Offset 4.50 g8 Mode Sweep
5GL Count 100/100 SGL Count 100/100
@ 1M AwvgPwr ﬁn‘-‘m AvgPwr
= ek * T T ” =k
P PO e sl ——
- 10 dim s b +
10 dBm { 1 - v f h
| [ J
0 dlim— - —F -~ — 1— - 0 diim §
| / / 1
-100 i — -10 dr
=il o = 3 X 1 \
|.f b | 1| s 144
.20 d& | I.l 2 20 dBrm ~f e
|
S0 db I X 1 .30 din e et
= F = = | i,
e ./ P ’ A { \ -
1 - T -40 dBm + ———
% J
5t L I e e ||| Sl v 7
60 dBm— 60 dem 2
70 B - 70 dBm
Hlort B13.3 MHz 691 pts Stop 816.1 MHz Start 821.9 MHz 691 pts 5122 B24.7 MHZ
Spectrum Emission Mask Standard: None  Bpoctrum Emission Mask Standard; None
Tx Power 22.69 dBm Tw Bandwidth 1400 MHz RAW 20,000 kHz To Power 22,70 dBm Tu Bandwidth 1.400 MHz RBW 20,000 kHz
Hawge taw LY Lo Eroquye Powier Rel 2 Range Low Range RBW Frequen Power kel sLimit ||
-1.400 MHz | SO0 KH2 | 100000 kHz | B13 56047 MHZ | —8.28 dB | 58 08 737,500 kHz | 100.000 FHz 346408
-737.500 kHz | 000 kHz | 000 kH 813.99792 MHz 56,07 dB -13.37 dB ~F0.000 kHz 000 kHz f 30,29 db
700000 kH: | 737500%H: | 20000 kHE | 03540208 MHz | -7831dB | 3574 737500 kHz | 30,000 kM2 33,45 dam 1345 B
737.500 kHz 1,400 MHz | 100,000 kHz B15 95165 MHz L2z oh 3363da )|} 1,400 MHz | 100,000 kHz 824 03953 MHz -26.75 dim -13.75 di
—
L | Arady
L d
Dwte: B.0EC.2016 2237145 Date 8 DEC 2016 224007
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o I
Spectrum I 1“'_'1‘1 Spectrum I |
AefLevel 22,60 dbm  Offset 4.50 d& Mode Swasp Ref Level 22 60 dBm  Offset 4.50 g8 Mode Sweep
SGL Count 100,100 S6L Count 100/100
@ 1Rm avgPwr [.-]Pnl AvgPwr
P20 P
10 d&m - 10 dBm 3
s s — e, | MR GV i
_ L - Ir' = : i | - i - a 0 dim i .
-10 B ]
¥ \ 1 1 | \ |
20 dB f A ' | 20 dEm L L
= f \n L ) A\
30 dim—t octery ] - = 30 dBm—s uert, - —
i Eis | et L= i) Mo,
-4 diry T -40 dim
A0 it 50 dBm
-6 dBm— 60 dBm
70 B T =710 dBm
Start B13.3 MH. £91 Stop #16.1 MH:
o L3 s L] z ) (|| start 821.9 MHz 691 pts Stop B24.7 MHz
[ Spectrum Emission Mask Standard: None  Bpoctrum Emission Mask Standard: Nome
| Tx Power 21.72 dBm Tu Bandwidth  1.400 M-z REW 20,000 kHz Tu Power 2108 dBm Ty Bandwidth 1.400 MHz RAW 20,000 kHz
Range Love RongelUp | ROW | Frequency | Powerabs | Power Rel ALimit Ronge Low Ronge RBW |  Frequency | PowerAbs | Powerkel | avimit ||
-1.400 MHz | SO0 kM2 | 100000 kHz | B13 55234 MHz | -27 10 dBin —4BE3dE | -14.10d8 -1 400 MHZ | -737.500 kME 100,000 KAz -27.16 dBm 4004 dB
737.500 kHe | 000 kHz | 51399792 MHz 33,26 dBm 54,98 dB 3 bz | -Fo0 000 kH -33.11 dbm | K |
700000 kHz | 737,500 kHz | | 81540208 MHg | 33.33 dim 5505 d8 | e 737 20,000 kH2 33,66 dAm
737.500 kHz 1.400 MHz | 100,000 kHz 815.43953 MHz -26 .23 dim 47,96 08 3 ks 1 100.000 kHz -26,87 dim
"I' Beady I Ready
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GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

| o
Spectrum I Spectrum | |'w
RufLevel 22,60 dbm  Offset 4,50 d8 Mode Swaap Rafiovel 2260 dAm. Oifset 4.50'd8 Mide-Ew ey
SGL Count 100/100 SGL Count 100/100
@ 1M AwvgPwr ﬁn‘-‘m AvgPwr
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0 dt T o i — 7
60 dBrm— = 80 dBm a2
<70 B T 70 dBm
| ——— A
Hlort B13.3 MHz 691 pts Stop 816.1 MHz Start 821.9 MHz 691 pts mE B24.7 MHz
Bpectrum Emission Mask Standard: None  Bpoct rum Emission Mask Standard; None
| Tx Power 21686 dBm Te Bandwidth 1400 MHz REW 20,000 kHz Tt Povwrer 22,01 dibm T Bandwidth 1400 MHz RBW 20.000 kHz
|__Range Lo ROW Fraquer Power Rel ALlmit Range Low Range: uenc Power Abs Power kel ALimit
-1 400 MHz | B13 56047 MHZ | —B76 0B | -1350d8 737500 iz X 38570 MHz 46,73 dbm 68,7+ dB
-737.500 kH2 | 813.99792 MHz 53308 -13.47 da -FO0.000 kHz | 20,000 kH S8762 MHz 65z dbm | 769308 |
700.000 kHe | kHz | 815 40008 MHz | -Tesade | ar11de 737500 KK | 20,000 kM2 4 DOZOB MH2 -33.84 dBm 55,85 dB
737.500 kHz 1.400 MHz B16 01262 MHz -65.10 di -34.23dd || (|f 1,400 MHz | 100,000 kHz 224 03053 MHz -26 50 dim 46
—
i T
1 4| L | Ready g
Detw: SDEC 016 223807 Date: B DEC 2016 223851

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I J Chrum I
Reflevel 22,60 dim  Offset 450 d8 Mode Sweep RafLovel 22.00 dim. Offset 450 o8 Pie- S
SGL Count 100,100 SGL Count 100/100
@ 1Rm avgPwr [.-]Pnl AvgPwr
¥ e r T I e =
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et Y J' + = -30 dim—— i ¥ ]
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0 dBrm
-60 dBm— 60 dBm
70 B T =710 dBm
Start B13.3 MH 691 Stop B16.1 MH: [ Start B21.¢ 24.7 MHzZ |
ai z s 2 z J||[stant 821.9 MMz 691 pts Stop B24.7 MHz
[Spectrum Emission Mask Standard: None Bpoctrum Emission Mask Standard: None
Tx Powear 2067 dém T Bandwidth  1.400 MHz REW 20,000 kHz To Power 20,72 dBm Ty Bandwidth 1.400 MHz RAW 20,000 kHz
| __mow | Frequency | Powerabs | Power Rel ALlmit Range Low Range RBW | Frequency | Powerabs | Powerkel | abimit
0000 kHz | B13.55234 MH= | -28.13 ddm —8E0dE | -15.13 d8 -1.400 MMz | -737.500 kWz | 100.000 kHz 822 SAP0Z MHZ -Z8.60 dbm | 4537 48 | -15.60 08
000 kH; 81389958 Miiz 34,51 gém 551848 -14.51d8 -00.000 kHz | 20,000 kHz 50702 MH: -35.13 dbm 55,55 dB -15,13 dB
I iz | 20.000kHz | B15.40208 Mig | -35.06 dBm “55.74 d8 | 737500 kHg 20,000 kHz 4 DOZ0E MH2 -35 45 dBm 56,17 dB 15,45 di
737.500 kHz 1400 MHz | 100,000 kHz 815.43953 MHz -8 56 dim 40,24 dB 1,400 MHz | 100,000 kHz 22405173 MHZ -28.45 dBm 4917 dB 1545 dB
m
Ready l§
. [ T Ready | ERARSARRN

Date: 8.DEC 2018 223818
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GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

| o
Spectrum I Spectrum | |'w
RufLevel 22,60 dbm  Offset 4,50 d8 Mode Swaap Rafiovel 2260 dAm. Oifset 4.50'd8 Mide-Ew ey
SGL Count 100/100 SGL Count 100/100
@ 1M AwvgPwr ﬁn‘-‘m AvgPwr
T — r B I . b
P PO P 200
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o [ PPN o O] e N.
601 dbm— e P s
70 OB T -70 dBm
|
Slort B17.5 MHz 691 pts Stop 818.5 MHz
op @ Start 819.5 MHz EIL Ets ERE H25.5 MHz
Spectrum Emission Mask Standard: None  Bpoct rum Emission Mask Standard; Nome
| Tx Powar 2226 dBm Tu Bandwidth 3000 MHz REW 30,000 kHz Tw Power 22.24 dm Tu Bandwidth 3 .000 MHx RBW 30.000 kHz
| Range Low Range L ROW Frequern Power Abs Povier Rel ALimit a Lowe Range Power Abs Power kel ALimit
~3,000 MRz | 1538 MHZ | 100000 KMz | B13.55815 MHZ | ~15.98 B 97408 | ~3.58 B 1530 MHZ 5455 dom 5
S1538MHz | <1500 MHz | 30.000 kHz 81300531 MHz 21.40dBm 43.74.dB -1.49d8 1,500 MH= 531 MH: 4715 dbm |
1.500 MHz | 1530 MH2 | 30000 kHE | 0317 00469 MH3 | 51,02 dbn 3102 da 15%8 MMz | 30000 kM2 OO4GS MH2 31 7% dBm
1,538 MHz 3000 MHz | 100,000 kHz B17 04185 MKz 26 56 dim -3z.e6.da ||| 3.000 MHz | 100.000 kHz 804 04105 MH2 -17.10 dim
N
Read 1 |
| L Al L i) Ready g
Dele: S0EC2016 224334 Date: B DEC 2016 2244 20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I J Chrum I
Heflevel 22,60 dbm  Offset 4.50 dB Mode Swaep Ref Level 22,60 dBm  Offset 4.50 o2 Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwgPwr [.-]Pm AyvgPwr
~ =rzh B + - * e
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slh ] —F = i 1 ?
| 1| | \
20 db l IJI LW 20 dem I |
f \i
o 4 W il Wy
08— S e v | B e o T
i S
A0 T -40 dBm
50 dt 50 dBm
601 dBm— 40 dBm
i 1 701 dBm
Btart 812.5 MHz 601 pts Stop B18.5 MHz J (|| stan 819.5 MHz B91 pts Stop 825.5 MHz |
[ Spectrum Emission Mask Standard: None  Bpoct rum Emission Mask Standard: Nome
| Tx Power 21,683 dBm Tu Bandwidth  3.000 M-z REW 30,000 kHz Tst Power 21.73 dBm Tx Bandwidth 3000 MHz RAW 30.000 kHz
| Range Love R | | Fraquency | Fower Abs | Povier Rel t R Lowe Range REW | Frequency | Powerabs | Power kel |
2hoam: | - 2] | BinmISMHe! Sosnden] 4ealenl - -3000MWz | -1538 MAz | 100.000KHz | 820.95815 MM: 26.40d0m | -4A13d8 |
1538MHz | -1.500 MHz 81398531 MHz 29,67 dBm 515048 -1 538 MHz 1800 Mz | 30 000 kHz A 26 87 dbm 5130 d8
1.500 MHz | i MHz | 30000 kHz | B17.004G9 My | -28 53 dim 5036 d8 | 0 MHz 1,538 MHz 30,000 kHz -29.09 dBm 50,82 dB
1538 MHz 3,000 MHz | 100,000 kHz 817 D185 MKz 25 01 dim 465,54 dB 36 MHz 3000 MMz | 300,000 kHz -24,96 dBm -46,69 dB
m
Ready i
1 | Ready EEnEERREN

Date: SDEC 208 224107

Date: B DEC 016 224508
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GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum I Spectrum |
Hoflavel 22.60 dbm  Offset 4.50 48 Moda Swaep Ref Lovel 22,60 dBm  Offset 4.50 8 Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1M AwvgPwr ﬁn‘-‘m AvgPwr
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Slart B12.5 MHz 691 pts Stop G185 MHz
pt: D Start B19.5 MHz 691 pts Stop B25.5 MHz
[ Spectrum Emission Mask Standard: None | Bpoct rum Emission Mask Standard; Nome
| Tx Powar 2167 dBm Te Bandwidth 3.000 MHz REW 30,000 kHz Tot Power 21.78 dm T Bandwidth  3.000 M-z BEW 30000 kHz
| __Range Low Range L) ROW Fraquen Power Abs a Lowe Rangs RAW UEnC Power Rel AlLimit
-3.000 MHz | -L538MHz | 100000 kHz | B13.55815 MHz | -17.15 dBm -1.538 MHz | 100.000 kHz S5A15 MHz 5242 di -27.70 dB
-1.538 MHz | 500 MHz | 30,000 kHz -21.55 dém 1538 1,500 Mz 30,000 kHz aT650 MHz -45 85 dbm | F063de | 28R dB
1.500 MHz | 1530 MH: | 30.000 ki | BILEE M 1.50( 1538 MMz | 30,000 kHz 01468 MH2 -22.12 dBm 43 8% dB 2,12 di
LosE sita HAEREAHE R e 47,05 dim 1.538 MHz 3.000 MHz | 100,000 kHz 224 04185 MHz -17 50 dBm -30.28 dB -4.50 dB
—
Read
. eady )i T Ready . ERERRARE
Dute: S.0EC.2016 224209 Date 8 DEC 2016 2244 57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I Chrum I
Reflevel 22,60 dim  Offset 450 d8 Mode Sweep RafLovel 22.00 dim. Offset 450 o8 Pie- S
SGL Count 100,100 SGL Count 100/100
@ 1Rm avgPwr [.-]Pnl AvgPwr
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W o ||| [ e
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500 o 0 dBrm
601 dBm— 60 dBm
70 B T =710 dBm
Htart B12.5 MH. 601 Stop B18.5 MH; 25.5 MHz |
a 2 pts P z J ||| 5tan 819.5 Mz 691 pts Stop 825.5 MHz
[Spectrum Emission Mask Standard: None Bpoctrum Emission Mask Standard: None
| Tx Power 20,70 dBm Tu Bandwidth  3.000 M-z REW 30,000 kHz To Power 2076 dBm Ty Bandwidth 3000 MHz RAW 30,000 kHz
|__Range Love Rongelp | _Row |  Frequency | | _Povier Rel ALimit oanme Low. Range RBW |  Froquency | PowerAbs | PowerRel | abimit
-3.000 MHz | 1533 MH | 100000 kM2 | B13.55815 Mz | —742dB | -13724dB -3.000 MHZ -1.538 MHZ | 100.000 kHz 82095015 MH2 -26.25 dbm ~47.00 dB B
A | 100k L e il ki 532954 e =50,9% 4R 02928 -1.538 Mha | 1500 MHz | 30,000 kHz [TTE 3052dbm | s179d8 | -1052d8
1.500 MHz | 1533 MHz | 30.000kHEZ | B37.00463 MHz | -50.41 dB | 9.71 dit 1.500 MH; 1.538 MHz 30,000 kHz -30,36 dim 51,12 d8 -10,34 o8
1538 MHz 3,000 MHz | 100,000 kHz 17 D5056 Mz 7,08 di -13.38 di || 1.538 MHz 3000 MMz | 300,000 kHz 82404185 MHz 26 69 dBm 4745 dB 1369 dB
"
| 1 ] J' Ready

Date: SDEC 2018 224183
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GFORTON LAG.

FCC RF Test Report Report No. : FW672003

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 9DEC 2018 225058

Spectrurm I Spectrum |
Hof Level 22,60 dim  Offset 4.50 g8 Mode Swaan RefLuvel 2250 dim  Oifset 4508 Mude:Satep
SGL Count 100/100 SaL Count 100,100
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Slart B11,5 MHz 691 pts Stop BZ1.5 MHz 26.5 MHZ |
pt: D Start B16.5 MHz 691 pts Stop B76.5 MHz
[Spectrum Emission Mask Standard: None  Bpoct rum Emission Mask Standard: Nome
I T Power 22,34 dBm T Bandwidth 5.000 Mz REW 50,000 kHz T Power 27213 diém T Bandwidth 5.000 MHz RAW 50.000 kHz
| Range Low Range L ROW Fresguen Power Abs Povier Rel ALimit RAW Power kel
-5.000 MHz | -2.538 MHZ | 100000 kHz | B13.55526 MHzZ | —5.234d8 | 0 00,000 FHz 76,85 dB
2538 MHz | 2500 MHz | 50.000 kHz §13.90063 MHz 50.000 kHz §18.99063 MHz = Fe67TdE |
2.500 MHz | 2530 MHr | 50000 kHr | 02000537 MHy | 50,000 kHz ;r-l DOG3T MHz2 -24. 87 dBm =700 o
2,538 MHz 5.000 MHz | 100,000 kHz 820 82643 MHa 5.000 Mz | 100.000 kHz 204 044748 MH2 -24.75 dim -46.88 di -11.76 di
—
Jf Rrady

Date 8 DEC 2016 225351

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I cirum I
fef Level 22,60 dbm  Offset 4,50 g8 Mode Swesp RafLevel 22.50 dam  Offset 4.50 & Mode - Swe
SGL Count 100,100 SGL Count 100/100
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Start B11.5 MH . 26,5 MHZ |
a 2 691 pts Stop B21.5 MHz J| |l start 816.5 MHz 691 pts Stop 826.5 MHz
Spectrum Emission Mask Standard: None  Bpoct rum Emission Mask Standard: Nome
| T Power 21.71 dBm T Bandwidth  5.000 M-z RAW 50,000 kiHz Tt Power 71.65 dBm Tx Bandwidth 5000 MHz REW 50000 kHz
| __Range Love Range Up | |___Frequency | Powerabs | Power Rel ALImit RBW |  Frequency | PowerAbs | PowerRel | abimit
-5.000 MHz | -2.538 MHzZ | z | B13.94077 MHz | -31.10 dBm 5281d8 | -1B.10d8 100,000 FHz H16.52629 MHZ -31.57 dBm 18,57 08
2538 MHz | -2.500 MHz | 51396063 MHz -12.34d8 80,000 kH2 210.00063 MHz : 3 12.39 08
2.500 MHz | £.338 MHz | BI9.00937 MHz | -1g.30di 50,000 kHz B2 DOGIT MMz -33.17 dBm -13.17 g
2538 MHz 5.000 MHz B19.04474 MHz -16.99d8 | 100,000 kHz 524 05923 MHz -32.47 dbm -54.12 di -19.47 di
—-
I Ready

Date: SDEC 2018 224754
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GFORTON LAG.

FCC RF Test Report

Report No. : FW672003

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

| o
Spectrum I Spectrum | |'w
RufLevel 22,60 dbm  Offset 4,50 d8 Mode Swaap Rafiovel 2260 dAm. Oifset 4.50'd8 Mide-Ew ey
Sl Count 100/100 SGL Count 100/100
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Stort B11.5 MHz 691 pts Stop 821.5 MHz Start 816.5 MHz 691 pts m_E B26.5 MHz
[Spectrum Emission Mask Standard: None [ Bpectrum Emission Mask Standard: Nome
| Tx Power 2117 dBm Tw Bandwidth 5.000 MHz RBW 50,000 kHz Twt Power 2145 dbm Tx Bandwidth  5.000 MH:z REBW 50000 kHz
| Range Low Range L ROW Fresguen Power Abs Povier el ALimit I Power Abs Power kel ALimit ]
-5.000 MHz | -2.538 MHZ | 100000 kHz | B13.55526 MHzZ | -24.25 dBim I 23151 MHz -55.08 dbm 7755 dB 33.0% 08
2538 MHz | 2500 MHz | 50.000 kHz §13.90063 MHz 2% 58 ddm i 516.99063 MH: 5g.10 dbm | fe.odl | 3819 dB
2.500 MHz | 2,538 MHz | 50.000 kM | §19.00537 MHz | -57.74 B I 0 MHZ 50,000 kHz 5 37 MH2 38,16 dBim 4761 0B 8
2,538 MHz 5.000 MHz | 100,000 kHz 82081195 MHz 54,45 diin | 2.538 MHz 5.000 Mz | 100.000 kHz 204 044748 MH2 -24.19 dim 45 54 dB
m {
. Ready Al 1 J[ Ready
Dwte: SDEC 016 32:50.29 Date: B DEC 2016 225322
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum I J ctrum I
Reflevel 22,60 dbm  Offset 4,50 d8 Mode Sweep RafLovel 22.00 dim. Offset 450 o8 M- 5w
SGL Count 100,100 SGL Count 100,100
@ 1Rm avgPwr [.]Pm AvgPwr
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70 aB T =710 dBm
= - K e e |
art 811.5 MHz 501 pts Stop B21.5 MHz J| |l start 816.5 MHz 691 pts Stop §26.5 MHz
[ Spectrum Emission Mask Standard: None (Spoctrum Emission Mask Standard; Nome
| T Power 20,62 dém Tu Bandwidth  5.000 M-z REW 50,000 kHz Tst Power 2064 dBm Tx Bandwidth 5000 MHz RAW  50.000 kHz
| __Range Low Range Up | ROW | _rrequency | Powerabs | Power Rel ALlmit L Ra Lowe Hanme REW | Frequency | Powerabs | Power kel |
-5.000 MHz | -2538 MHZ | 10000 kHz | B33 55526 MHz | -31 .63 dBm 525548 | -18.634d8 5 000 MHZ -2/538 MAz | 100.000 kHz B1B.95526 MHz -31.8% dbm 5252 dR
2538 MHz | -2.500 MHz | 50.000 kH; §13.99063 MHz 34,03 dBm 54 56 dB -13.03 d8 438 2800 MHz | 80,000 kH2 063 MHz 3308 dbm | S4.81 d8 |
2.500 MHz | 2,538 MHz | 5S0.000 kHz | B19.00937 MHz | -33 21 dBm 5453de | -1331de |||] 0 Mz 5 2| 50000 kHz 937 Mz 34,72 dBm 5536 dB
2538 MHz 5.000 MHz | 100,000 kHz B10 04474 MHz -31 52 dim 5214 dB -18.52 di || || 2536 Mh: 5000 MMz | 300,000 kHz 474 MHz -34,18 dBm 5452 di
m |
' Reary | T Ready | RANBRARS
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GFORTON LAG.

FCC RF Test Report

Report

No. : FW672003

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum I :;J

Spectrum |

Ref Level &0 dBm

Offset 4.50 a8

Mode Sweep

HofLevel 22,60 dém  Offset 4.50 d8 Mode Swaap
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr &7 Avgrwr
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Hlort B09.0 MHz 691 pts Stop 829.0 MHz Start 809.0 MHz 691 pts mE B829.0 MHz
[ Spectrum Emission Mask Standard: None | Bpoct rum Emission Mask Standard; Nome
| Tx Powar 2200 dém Ti Bandwidth 10,000 Mz REW  100.000 kHz Tat Power 2144 diim T Bandwidth  10.000 MiHz REW 100,000 kiis
Range Love Range Lp ROW I Fraquency Power Abs Povier Rel ALimit Range RAW Frequenc: Power Abs Power kel ALimit |
-13 -ggg :::d | -i-ggﬁ m I llgg ggg »’: I g iz | -;: -23 g:m d B | 2dB 5038 MHz | 100.000 kHz B13.04700 MHz 5501 dim | TEASdB | —42.01 di
=t z 5 2 i -33.59.d8m = -5.000 MHz | 100,000 kHz §13.98135 MHz 51 59 dbm 73,04 d8 31,59 db
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30.000 MHz B14,000 MHz 100,000 kHz 81262669 MHz | 3,10 dBm -50.10 di 30,000 MHz B14.000 MHz 100,000 kHz 81341229 MHz —-62.92 dBm -49.52 db
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Z0.000 MHz B14,000 MHz 100,000 kHz 81350410 MHz | -31,42 dBm -18.42. dB 30,000 MHz B14.000 MHz 100,000 kHz 81380410 MHz -33.57 dBm -20.57 db
B24.000 MHz | 1,000 GHz 100,000 kHz | -63,25 dim -50.25 dB 424,000 MHz | 1.000 GHz | 100,000 k2 | 374 MHz 260 | -39.29 db
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3,000 GH | 7.000 GHz L.000 Mz | | -40.56 dBm -35.55 dB 7.000 GHz | 1.000 Wiz | 6,87227 GH2 B9 dgm -3K,60 dB
7000 GHz 2.500 GH2 1.000 Mz 7.99965 GH2 -51.74 drm -a.74 de | |[ B.500 GHz 1.000 Mz T.36497 GH2 - ] -38.54 di
C T T Ready | URMAMILD W 2|0 T Ready | WD W8 y
Date:10.DEC 2016 00:04:42 Date:10 DEC 2016 00:3:59
Middle Channel / QPSK Middle Channel / 16QAM
Spectr, i I“—?] Spectrum :r'%]
RefLevel 0.00 dim  Offset 4.50 g8 Mode suto Sweep RefLevel 0.00 dBm  Oifset 4.50 dB Mode Auto Swesep
SGL Count 100/100 SGL Count 100/500
@1 LvgPwr
Llrmit hack
10 |hl‘l_Ls: EPURIOUS LINE ARS
SPLRICAS. LINE
20 dim:
-30 dBr -30 dB
A0 dEr 40 dBm
50 dBm=—t+ . = =50 dBm=—t E ] - —
e St ™ ] |
-6 dBm 60 dB
b s
-7 dim -70 dEm
-a0 dém -a0 dem
-4 dém -6 o
Start 30.0 MHz 10005 pts Stop B.5 GHz Btart 30.0 MHz 19005 pts Hop 8.5 GHr
Spurious Emissions [ Spurious Emissions
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30.000 MHz B14,000 MHz 100,000 kHz 81262869 MHz | -42 .54 dBm -29.54 db 30,000 MHz B14.000 MHz 100,000 kHz 81262869 MH ~44.10 dém -31,10 di
B24.000 Wz | 1,000 GHz 100,000 kHz | B25, 48451 MHz | -53,99 déim -40.9% di A24,000 MHz | 1.000 GHz | 100,000 kHz | B25 48451 MHz -53.14 dlm | -40.14 db
1.000 GHz | L.000 MHz | | -43,68 dém | -30.68 di 1.000 GHz | 3.000 GHz | 1.000 MHz | 1,63409 GHz | —45.02 dBm | -32.02 db
3,000 GH | L.000 Mz | £,86227 GHz | 48,55 dBm -35.6C dB 3,000 GHz | 7.000 GHz | 1.000 Mz | ,BE426 GH2 48,74 dBm -35,74 dB
7 000 GHz 1.000 Mz £.00754 GH2 -51,28 dim -a8.82 de || |f 7.000 GHz 8.500 GHz 1.000 Mz 7.37B84 GH2 -51.84 dBm -38.84 di
;8 ] i [
L Sk fciaieh g AL I ] Ready 2
Date:10.DEC 2016 00:05:36 Date:10 DEC 2016 00:06:14
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LTE Band 26 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date:10.DEC 2016 00:07:33

Speactr ! Spectrum
RefLevel 0,00 cin  Offset 4.50 g2 Mode suto Sweep Ref Level 0.00 dim  Offsat .50 dB Maode Auto Sweep
SEL Cownt 100/100 SGL Count 100/¥00
@1 AvgPwr (@1 “ugPwr
Limit §hock [ Llmit ell.:-ul- |
10 R INE_ABE LL 10 dffe_FPURIOUS Line_ans |
SPURIOUS | SPLIRIOLIS_LT i
20 dém 20 dém 1
=30 dar -30 dB I
40 dBm 40 dBm
-50 dBm e = -50 dBm T
it | S —— | - [S————
-60 dBm -60 dBn
-70 dim -70 dém
-8 dBm -0 dem
a0 dém 00 o
Start 30.0 MHz 19005 pts Start 30.0 MHz 19005 pts Hop 8.5 GHr
Spurious Emissions | Spurious Emisslons
Range Low | Rangaup | RBW | Frequency | Powerabs | RangeLow | RangeUp | REW | Fraquency | PowerAbs |
| 30,000 Mz 814,000 MHz 100,000 kHz 81066967 MHz | | 30,000 MHz 14.000 MHz 100,000 kHz 81066967 MHz -58.35 dBm
B24.000 Mz | 1,000 GHz 100,000 kHz | 827 95604 MHz | | 424,000 MHz | 100,000 k2 | 82725604 MHz -54.28 dBm |
1.000 GHz | 3,000 GHz 1000 Mz | 1.63909 GHz | 42,87 dim 1.000 GHz | 1.000 MHz | 1,63909 GHz —44.23 dBm |
2,000 GH | 7,000 GHz 1,000 Wiz | £,80076 GHz | 43,73 dém | 2,000 GHz | 7 | 1.000 Wtz | £,8E877 GH2
7.000 GHz 2.500 GHz 1.000 Meiz £8.01881 GHz -51.75 dBri -38.75 dB 7.000 GHz 0.500 GHz 1.000 Mz 47357 GHz -G1.66 dBm
>
— R

|8

Date: 10 DEC 2016 00:06:56

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spec I ,. Spectrum
Ref Level 0.00 dim  Offset 4.50 08 Mode suto Swesp RefLevel 0.00 dim  Offset 4.50 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
™ |
fie_EPURIOUS |INE ABS 18 ) INE_ARS |
IS, LINE_ABS._ |
a0 der -30 dg I
40 dBr A0 dBw |
500 dBm—it ol 50 dBm—+ : — -
I L r —
B0 dBm: I 60 dBre l +
=700 dBm =70 diém
a0 dém -0 dbm
-0 dém 40 d
Start 30.0 MHz 10005 pts Stop B.5 GHz Start 20.0 MHz 19005 pt s Hiop 8.5 GHr
Bpurious Emissions [ Bpurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |__Rongelow |  Rongeup | REW | Fraquency | _Powerabs | ALt
20.000 MHz B14.000 MHz 100,000 kHz 813.80410 MHz | -41,00 dBm -28.00 dB 30,000 MHz £14.000 MHz 100,000 kHz -40.96 dBm -27.96 db
SE4.000 MHz | 1,000 GHz 100,000 kHz | 832 582 MHz | -40.02 db 824,000 MHz | 100,000 kHz | -55.29 oBim |
1.000 GHz | 2,000 GHz 1,000 Mz | 959 GHz | 30,70 di 1.000 GHz | 1.000 MHz | 2 —44.28 dBm | 28 b
3.000 GH: | 7,000 GHz 1,000 bHz | ©,88026 GHz | -45.29 dBr -35,83 di 3.000 GHz | 1.000 Mz | (BBEZ6 GHz .87 B -35.87 di
7.00 2.500 GH2 1.000 Mz 8.03230 GH2 =51.50 dBri =30.50 dB 7.000 GHz 1.000 Mz 7.28034 GH2 = ] =38.20 di
] LTI ™) : )i e e
L g Ready {11 alL I1 Beady &

Date:10.DEC 2016 00:09:02

Date:10 DEC 2016 00:09:49
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LTE Band 26 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date:10.DEC 2016 00:12:08

Date:10.DEC 2016 00:12:52

Spectrum ! Spectrum ugl
L
RefLevel 0,00 cin  Offset 4.50 g2 Mode suto Sweep Ref Level 0.00 dim  Offsat .50 dB Maode Auto Sweep
SGL Count 100/100 SGEL Count 100/100
81 sugPwr (@1 avgPwr
Llrmit ok Llmit e} T
.10 AifE_SPURIOUS JINE ARS 10 ddRe 1 L inE_ans
SPURIOUS_LINE_ABS_ | SPLIRICLS_ LINE ARG
20 dém LEEan
-30 dBr -30 dB
-400 dBm 40 dBm
-0 dBm -50 dBm +
e = il Tl
-a0 dem—f-+H= s = - -t s -60 dBm—f-H- e - - —— =
70 diim =70 dBm
-an dém -a0 dém
-3 dém a0 o
Gtart 30.0 MHz 19005 pts Stop 9.0 GH: Btart 30.0 MHz 19005 pts Hop 9.0 GHr
Spurious Emissions | Spurious Emisslons
Range Low | Rangaup | RBW | Frequency |___Powerabs | ALlmit RangeLow | RangeUp | REW | Fraquency | PowerAbs | ALt
Z0.000 MHz B14,000 MHz 100,000 kHz A03, 31884 MHz -45,41 dBm -32.41.dB 0,000 MHz B14.000 MHz 100,000 kHz B804, 3186+ MH —46.44 dBm -33.44 db
820.000 MHz | 1.000 GHz 100,000 kHz | 830, 28122 MHz | -54,61 dim -41.681 di 929,000 MHz | 1.000 GHz | 100,000 kHz | 83028122 MHz -56.55 dfim | -43.55 db
3,000 GHz 1,000 Mz | 163459 GHz | -42,46 dim 20,95 di 1.000 ¢ 1.000 MHz | 1,63450 GHz —45.27 dBm | -3R.27 dB
7.000 GHz L.000 Mz | £.00426 GHz | -43.67 dim -35.67 dB 3.000 GHz | 7 | 1.000 Mz | ,BEB2E GH2 —40.05 dBm -35.8C A
5.000 GHz2 1.000 Mz £.00100 GH2 -51,86 dim aa.66 de | ||| 7.000 GHz 9000 GHz 1.000 Mz 2.00450 GH2 -51.93 dBm -38.53 di
—_ -~
& L 1 ety (TR 2L Ready HURIRETD A
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Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0038
40 Normal Voltage 0.0051
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0035
-10 Normal Voltage 0.0059 PASS
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0062
20 Normal Voltage 0.0012
20 Battery End Point 0.0055

Note: Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
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Appendix B. Test Results of Radiated Test

LTE Band 26 / 1.4MHz / QPSK / RB Size 1 Offset 0

i Over SPA S.G. TX Cable |TX Antenna S
Frequency ERP Limit .. . i Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1636 -54.23 -13 -41.23 -58.44 -56.55 1.33 5.80 H
2456 -54.09 -13 -41.09 -63.44 -57.26 1.58 6.90 H
Middle 3276 -67.71 -13 -54.71 -76.92 -71.21 1.85 7.50 H
1636 -62.16 -13 -49.16 -64.03 -64.48 1.33 5.80 V
2456 -55.75 -13 -42.75 -63.72 -58.92 1.58 6.90 \
3276 -68.18 -13 -55.18 -77.20 -71.68 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| ERP Limit o.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Ga||.1 (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1634 -57.82 -13 -44.82 -60.89 -60.14 1.33 5.80 H
2452 -56.65 -13 -43.65 -66.00 -59.82 1.58 6.90 H
Middl 3270 -66.81 -13 -53.81 -76.02 -70.31 1.85 7.50 H
adie 1636 -65.47 -13 -52.47 -67.34 -67.79 1.33 5.80 \Y
2452 -57.91 -13 -44.91 -65.88 -61.08 1.58 6.90 Vv
3270 -68.11 -13 -55.11 -77.13 -71.61 1.85 7.50 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 5MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna R
Frequency ERP Limit y . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1634 -51.37 -13 -38.37 -56.25 -53.69 1.33 5.80 H

2450 -49.92 -13 -36.92 -60.06 -53.09 1.58 6.90 H
Middle 3264 -67.55 -13 -54.55 -76.76 -71.05 1.85 7.50 H

1632 -65.80 -13 -52.80 -67.67 -68.12 1.33 5.80 V

2450 -49.49 -13 -36.49 -59.16 -52.66 1.58 6.90 V

3264 -68.24 -13 -55.24 -77.26 -71.74 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1628 -47.29 -13 -34.29 -53.08 -49.61 1.33 5.80 H

2444 -52.85 -13 -39.85 -62.20 -56.02 1.58 6.90 H
Middle 3258 -67.54 -13 -54.54 -76.75 -71.04 1.85 7.50 H

1628 -57.61 -13 -44.61 -60.17 -59.93 1.33 5.80 \Y

2444 -54.65 -13 -41.65 -62.62 -57.82 1.58 6.90 V

3258 -68.16 -13 -55.16 -77.18 -71.66 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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